
ASSEMBLY INSTRUCTIONS 
DINING BENCH 

WARNING: To avoid alignment issue, please don't tighten the screws unless all legs are adjusted at the same level. 

HARDWARE LIST 

®
12 pcs 

Hex-Nut q,5/16" 

 Spring Washer q,5/16" x12 
12 pcs 

@ 

12 pcs 3 @

4 
� 

1 pc 

14 pcs 5 (11 tJ.WIIIIIJ.aa,p,. 14 pieces 

Flat Washer q,5/16" x19 mm  

Wrench 12 x 75 mm 

Screw q,8 x 38 mm 
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